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Appendix A.1: Test Results of Conducted Power Spectral Density

TestMode Antenna Frequency [MHZz] Result [dBm/3kHz] Limit [dBm/3kHz] Verdict

2.4GHz Ant1 2478 -15.25 <8.00 PASS

Frequency v - -

MpUZ 300 EAten 1008 PNO:BestWide #vgType Power RMS[;
CanCCor GaeOf  AgHid 2020 {‘ etk Frequeney
FreqRef nt(S) IFGain Low  Trg: Free Run ! 2478000000 GHz
Sig Track: OF PPPPP
Span

Mkrd 9 478 )
RefLvi Offset 18.1 dB Mkri 2478 211 144800000 MHz
Ref Level 0.00 dBm ) Siegt Span

Zero Span

Full Span

Start Freq
2471276000 GHz

'“ [\\hﬂrml‘%{\mr(]htﬂ*&%, 5 szng;:mﬂ(im
T

‘ { AUTOTUNE

Span 1.4 Mz
Sweep 154 ms (30000 pts)
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Appendix A.2: Test Results of 6dB Bandwidth

TestMode Antenna Frequency [MHZz] D[TMS HEz;;N FL [MHZ] FH [MHZz] Limit [MHZz] Verdict
2.4GHz Ant1 2478 0.724 2477.714 2478.438 0.5 PASS

KEYSIGHT ot RF — TopdZ500 e 1068
AL Coupling: DC Com CCom Gale: OF
Aign: Auto FreqRef Int (5) IF Gain' Low

Sig Track OF

PNO. BestWice 2 Tpe:Pomer RS ¢
AvglHold: 1000/1000 "
Tiig- Free Run :

Ref Lvl Offset 18.11 dB
Ref Level 0.00 dBm

(Center 2.478000 GHz
#Res BW 100 kHz

#ideo BW 300 kHz

5 Marker Table 1

Mode Trace Scale X Function  FunctionWidh  Funclion Value

2.4GHz-Ant1-2478-PASS

Frequency v - -

[Center Frequency
2478000000 GHz

Span
200000000 MHz

Swept Span
Zero Span




Appendix A A TUVRheinland®

Priifbericht - Produkte CN247FS1 003
Test Report - Products Page 4 of 26

Appendix A.3: Test Results of 99% Bandwidth

TestMode Antenna Frequency [MHZz] OCB [MHz] FL [MHZ] FH [MHZz] Limit [MHZz] Verdict

2.4GHz Ant1 2478 1.0941 2477.5144 2478.6085 - PASS

Frequency v - -

Input Z:50Q Alten: 1068 Trig: Free Run  Center Freg: 2478000000 GHz
Com CCom Gale: O AvglHold: 1000/1000
FreqRef. Int () #F Gain:Low  Radio Sid: None:

Ref Lvl Offset 18.11 dB
Ref Value 0.00 dBm

1

(Center 2478000 GHz #Video BW 62.000 kHz

Total Power

Transmit Freq Eror % of OBIW Power
X B Bandwidih xdB

@90l ? %

2.4GHz-Ant1-2478
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Appendix A.4: Test Results of Conducted Spurious Emissions Measured in 100 kHz

Bandwidth

Band Edge
TestMode Antenna Channel ReflLevel [dBm] Result [dBm] Limit [dBm] Verdict
2.4GHz Ant1 2478 -15.16 -62.99 <-35.16 PASS

KEYSIGHT lne.t RF
RL Coupling: DG
Aign' Auto

Scale/Div 10 dB

Start 2.477000 GHz
#Res BW 100 kHz

5 Marker Table v
Mode Trace Scale

N 1 f

N 1 f

wa9cm?

Other_Ant1_2478

HAlten 10dB
AvglHokd: 5001500
anlow  Tng FreeRun
Track: Off

Ref Lyl Offset 18,11 dB
Ref Level 0.00 dBm

#Video BW 300 kHz

PNO: BestWide  #Ava Type: Power (RMS| |, -«

Frequency

Center Freguency
480500000 GHz

Swept Span
Zero Span

Stop Freq
2.484000000 GHz

AUTO TUNE

Function Function Width  Function Value

£ | Signal Track
# % |iSpan Zoom)
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Conducted Spurious Emission

FreqRange ReflLevel o ;
TestMode Antenna Frequency [MHz] [MHz] [dBm] Result [dBm] Limit [dBm] Verdict
2.4GHz Ant1 2478 0~Reference -15.03 -15.03 -—- PASS
2.4GHz Ant1 2478 30~1000 -15.03 -50.71 <-35.03 PASS
2.4GHz Ant1 2478 1000~26500 -15.03 -42.38 <-35.03 PASS
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IpdZ 500 EAten 3008 PNO:BestWide  #AvgType: Power (RS
Con CCom Gale: Off AvglHoid: 1000/1000
Freq Ref. Int (S) IF Gain: Low Trig: Free Run

Sig Track: OF

Ref Lvl Offset 18.11 dB
Ref Level 30.00 dBm

2478750000 GHz

AUTO TUNE

(CF Step
160,000 kHz
Auto
Man
Freq Offset
0H
- s
#Video BW 300 kHz Span 1,500 Mz
Sweep 1.00ms (1001 pis)|

l’ Dec 11, 2024 > 1] i Lv
o BSTOTAM il .1 2

2.4GHz-Ant1-2478-0~Reference-PASS

WUZE00 BB PNO Rl EhigTipe Pover (S
ConCCor I CenterFrequency
Freq Ref. Int (S) IF Gain: Low Trig: Free Run 515.000000 MHz
STk OF ALL,
Mkr| R4 T
Ref Lyl Ofiset 8.1 6B Mkrt845.64 MH|f g7 oooon e

Ref Level 10.00 dBm [ Swept Span
Zero Span

#ideo BW 300 kHz

] Dec 11, 2024
=l q P‘ . ? I:STWAM

2.4GHz-Ant1-2478-30~1000-PASS
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Start 1.00 GHz
[#Res BW 100 kz

InputZ 500 FAen 2008 PNO:Fast

Com CCo Gale: OFf

Freq Ref. Int (8) IF Gain: Low
Sig Track OF

Ref Lvl Offset 18.11 dB
Ref Level 10,00 dBm

#video BW 300 kHz

5 Marker Table v

Mode Trace
N 1
N 1

1
7
3
4
5
6

Scale Function
f
i

aaci

24G

#v Type: Power lRM'{ '
I
Tiig Free Run &

Function Width  Funckion Value

z-Ant1-2478-1000~26500-PASS
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Appendix A.5: Test Results of Radiated Spurious Emissions

Note:

1)  This testing was carried out on different modulations, but only the worst case was presented in this report.

2) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz -
26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18 GHz were reported.

30 MHz - 1GHz

EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: 2.4GHz
Order No/Sample No: 168513747/A003872682-002
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
60T
I
T I
E 40 I
2 L
S * =
30T
=7 * ¥ * * i
g
3 20t
10+
0 t t —— t t t t t F—— i
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Critical_Freqs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

69.695385 26.87 40.00 13.13 100.0 | H 126.0 -21.9

95.698846 27.11 43.50 16.39 100.0 | H 357.0 -19.7
144.012308 27.99 43.50 15.51 100.0 | H 177.0 -22.4
170.836539 31.01 43.50 12.49 1000 | H 0.0 -21.3
310.441923 30.56 46.00 15.44 1000 | H 135.0 -16.0
660.723846 27.08 46.00 18.92 1000 | H 300.0 -8.7
952.992308 28.66 46.00 17.34 100.0 | H 317.0 -4.2

Final_Result

Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: 2.4GHz
Order No/Sample No: 168513747/A003872682-002
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
60T
I
T |
E 40 I
2 L
S
c 30T *i%
3 1 ¥ * I
8 20t %
10+
0 t t —— t t t t t F—— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) | (dB/m)
68.837308 26.96 40.00 13.04 100.0 | V 74.0 -21.6
96.594231 26.17 43.50 17.33 100.0 | V 23.0 -19.6
144.012308 19.08 43.50 24.42 100.0 | V 251.0 -22.4
245.862308 24.85 46.00 21.15 100.0 | V 355.0 -17.5
307.457308 26.34 46.00 19.66 1000 | V 0.0 -16.1
676.467692 29.19 46.00 16.81 100.0 | V 0.0 -8.4
890.986923 29.25 46.00 16.75 100.0 | V 157.0 -4.9
Final_Result
Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) (dBuV/m) (dB) (cm) (deg) (dB/m)
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1GHz - 18GHz

Note: The highest waveform in the figure is 2.4GHz Fundamental.

EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: 2.4GHz
Order No/Sample No: 168513747/A003872682-002
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
1007
€ 1
> 80T
m 4
o
= 60T
g £ *
Q
~ 40+ * *
1L *
20T
0 t t t t =
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1310.500000 41.41 - 74.00 32.59 150.0 | H 306.0 2.8
1312.500000 - 31.30 54.00 22.70 1500 | H 272.0 2.8
4947.000000 51.88 - 74.00 22.12 150.0 | H 44.0 13.3
4957.500000 - 41.47 54.00 12.53 150.0 | H 232.0 13.3

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: 2.4GHz
Order No/Sample No: 168513747/A003872682-002
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1207
1001
€ 1
2 80T
@ I
©
£ 60T
¢ r *
]
40+ 3 3 » PRSP SO T s
-WM-*
20T
0 t t t t H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/im) | (dBuV/m) | (dBpV/im) | (dB) (cm) (deg) | (dB/m)
1288.500000 41.85 74.00 32.15 150.0 | V 110.0 2.7
1293.500000 - 31.16 54.00 22.84 150.0 | V 123.0 2.7
4954.000000 52.36 - 74.00 21.64 150.0 | V 94.0 13.3
4959.000000 - 41.40 54.00 12.60 150.0 | V 320.0 13.3
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)




Appendix A
CN247FS1 003

A TUVRheinland®

Priifbericht - Produkte

Test Report - Products

Page 13 of 26

EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: 2.4GHz
Order No/Sample No: 168513747/A003872682-002
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1207
1001
€ 1
2 80T
@ I
©
£ 60T
et £ 3
- * *
4ot %
20T
0 t t t t i
6.2G 8 9 10G 18G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/im) | (dBuV/m) | (dBpV/im) | (dB) (cm) (deg) | (dB/m)
7454.241667 35.38 54.00 18.62 150.0 | H 312.0 8.5
7464.075000 43.47 74.00 30.53 150.0 | H 323.0 8.6
12140.808333 51.43 - 74.00 22.57 150.0 | H 312.0 16.5
12141.791667 - 42.77 54.00 11.23 150.0 | H 213.0 16.5
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: 2.4GHz
Order No/Sample No: 168513747/A003872682-002
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120T
1007
€ 1
> 80T
m 4
©
= 60T
3 T ok
= 40 *.
20T
0 t t t t |
6.2G 8 9 10G 18G

Frequency in Hz

Critical_Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7446.866667 43.94 74.00 30.06 1500 | V 0.0 8.5
7447.850000 36.11 54.00 17.89 1500 | V 159.0 8.5
12045.425000 43.31 54.00 10.69 1500 | V 59.0 16.3
12050.833333 50.46 74.00 23.54 1500 | V 27.0 16.3

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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30 MHz - 1GHz, Co-location

EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: WIFI 2.4G+2.4GHz
Order No/Sample No: 168513747/A003867017-001
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
60T
sof I
T I
£ 40 |
>
= 4
3 *
£ 37 *  * x , ¥ *
% 1
-1 20T
10
0 } } —— } } } } } } i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical _Freqs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
69.508846 27.48 40.00 12.52 1000 | H 359.0 -21.8
96.855385 27.76 43.50 15.74 1000 | H 339.0 -19.6
144.012308 27.62 43.50 15.88 100.0 | H 174.0 -22.4
199.712692 28.56 43.50 14.94 1000 | H 157.0 -19.1
308.054231 30.17 46.00 15.83 1000 | H 140.0 -16.1
645.763462 27.47 46.00 18.53 100.0 | H 294.0 -8.9
975.376923 29.05 54.00 24.95 1000 | H 116.0 -3.9
Final_Result
Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: WIFI 2.4G+2.4GHz
Order No/Sample No: 168513747/A003867017-001
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
60T
I
T |
E 40 I
2 L
S
c 30T *
I il Y i
3 20t *
10
0 t t —— t t t t t t i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) | (dB/m)
67.979231 26.75 40.00 13.25 100.0 | V 65.0 -21.3
93.684231 28.21 43.50 15.29 100.0 | V 339.0 -20.2
144.012308 19.40 43.50 24.10 100.0 | V 275.0 -22.4
172.851154 22.59 43.50 20.91 100.0 | V 105.0 -21.2
306.487308 25.86 46.00 20.14 1000 | V 283.0 -16.1
557.530769 27.94 46.00 18.06 100.0 | V 283.0 -10.6
716.088462 29.68 46.00 16.32 100.0 | V 347.0 -7.6
Final_Result
Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) (dBuV/m) (dB) (cm) (deg) (dB/m)
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1GHz - 18GHz, Co-location

Note: The highest waveform in the figure is Wi-Fi or 2.4GHz Fundamental.

EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: WIFI 2.4G+2.4GHz
Order No/Sample No: 168513747/A003867017-001
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
1007
€ 1
3 80T
m 4
©
= 60T
% I *
3 * *
407
1 *
20T
0 t t t t H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1261.000000 45.46 - 74.00 28.54 150.0 | H 31.0 2.7
1274.000000 - 34.35 54.00 19.65 150.0 | H 3.0 2.7
4894.000000 52.34 - 74.00 21.66 150.0 | H 359.0 13.3
4918.000000 - 41.58 54.00 12.42 150.0 | H 302.0 13.3

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: WIFI 2.4G+2.4GHz
Order No/Sample No: 168513747/A003867017-001
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
1007
€ 1
> 80T
m 1
©
= 60T
: \ -
) 40-;'_;_______.,_’/"——J J - W
20T
0 t t t t H
1G 2G 3G 4G 5G 6.2G

Frequency in Hz

Critical_Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1112.000000 44.72 74.00 29.28 1500 | V 261.0 0.7
1119.000000 34.72 54.00 19.28 150.0 | V 273.0 0.8
4820.500000 52.40 74.00 21.60 1500 | V 340.0 13.3
4869.000000 41.70 54.00 12.30 1500 | V 80.0 13.3

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: WIFI 2.4G+2.4GHz
Order No/Sample No: 168513747/A003867017-001
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120T
1007
€ 1
> 80T
m 4
©
= 60T
g + *
| * *
40+ *
20T
0 t t t t |
6.2G 8 9 10G 18G

Frequency in Hz

Critical_Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7322.966667 43.36 74.00 30.64 1500 | H 259.0 8.2
7330.341667 36.24 54.00 17.76 150.0 | H 70.0 8.1
12146.708333 43.01 54.00 10.99 1500 | H 237.0 16.6
12148.183333 50.79 74.00 23.21 150.0 | H 169.0 16.7

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: WIFI 2.4G+2.4GHz
Order No/Sample No: 168513747/A003867017-001
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
1001
€ 1
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Frequency in Hz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/im) | (dBuV/m) | (dBpV/im) | (dB) (cm) (deg) | (dB/m)
7428.675000 35.86 54.00 18.14 150.0 | V 165.0 8.4
7444.408333 43.51 - 74.00 30.49 150.0 | V 0.0 8.5
12128.516667 51.20 74.00 22.80 | 150.0 | V 223.0 16.2
12146.708333 - 43.04 54.00 10.96 150.0 | V 355.0 16.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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Appendix A.6: Test Results of Radiated Emissions in Restricted Bands

EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: 2.4GHz
Order No/Sample No: 168513747/A003872682-002
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz

Critical_Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2354.411765 46.51 74.00 27.49 150.0 | H 234.0 8.5
2361.764706 36.76 54.00 17.24 150.0 | H 17.0 8.5

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: 2.4GHz
Order No/Sample No: 168513747/A003872682-002
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/im) | (dBuV/m) | (dBpV/im) | (dB) (cm) (deg) | (dB/m)
2361.176471 47.47 74.00 26.53 150.0 | V 314.0 8.5
2364.117647 - 36.27 54.00 17.73 150.0 | V 284.0 8.5
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: 2.4GHz
Order No/Sample No: 168513747/A003872682-002
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/im) | (dBuV/m) | (dBpV/im) | (dB) (cm) (deg) | (dB/m)
2490.882353 47.46 74.00 26.54 150.0 | H 223.0 9.0
2491.176471 - 36.91 54.00 17.09 150.0 | H 302.0 9.0
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuVim) | (dB) (cm) (deg) | (dB/m)
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EUT Information

EUT Name: CORDLESS ROBOTIC POOL CLEANER
Model: PRX9
Test Mode: 2.4GHz
Order No/Sample No: 168513747/A003872682-002
Test Voltage: Battery
Remark: Temp 23 Humi:53%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/im) | (dBuV/m) | (dBpV/im) | (dB) (cm) (deg) | (dB/m)
2485.882353 37.1 54.00 16.89 150.0 | V 120.0 9.0
2486.764706 4711 - 74.00 26.89 150.0 | V 42.0 9.0
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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Appendix A.7: Test Results of Conducted Emission on AC Mains

Common Information

Test Description:

CORDLESS ROBOTIC POOL CLEANER

Model: PRX9
Test Mode: Charging and Wireless link
Comment:
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Frequency in Hz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Meas. Bandwidt Line Corr.
(MHz) (dBuV) (dBuVv) | (dBuV) (dB) Time h (dB)
(ms) (kHz)
0.183750 52.18 - 64.31 12.13 1000.0 9.000 | L1 10.3
0.246750 48.80 - 61.87 13.07 1000.0 9.000 | L1 10.3
4.800750 === 38.70 46.00 7.30 1000.0 9.000 | L1 10.3
4.800750 39.91 56.00 16.09 1000.0 9.000 | L1 10.3
4.944750 39.60 46.00 6.40 1000.0 9.000 | L1 10.3
4.944750 40.93 --- 56.00 15.07 1000.0 9.000 | L1 10.3
5.309250 --- 40.89 50.00 9.11 1000.0 9.000 | L1 10.4
18.471750 === 40.12 50.00 9.88 1000.0 9.000 | L1 11.0
18.618000 43.13 === 60.00 16.87 1000.0 9.000 | L1 11.0
18.618000 40.65 50.00 9.35 1000.0 9.000 | L1 11.0
18.764250 39.62 50.00 10.38 1000.0 9.000 | L1 11.0
18.764250 42.36 --- 60.00 17.64 1000.0 9.000 | L1 11.0
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Common Information

Test Description:

CORDLESS ROBOTIC POOL CLEANER

Model: PRX9
Test Mode: Charging and Wireless link
Comment:
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Frequency in Hz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Meas. Bandwidt Line Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) Time h (dB)
(ms) (kHz)
0.183750 52.43 64.31 11.89 1000.0 9.000 | N 10.6
0.249000 48.84 61.79 12.95 1000.0 9.000 | N 10.7
4.654500 37.83 46.00 8.17 1000.0 9.000 | N 10.7
4.654500 40.67 56.00 15.33 1000.0 9.000 | N 10.7
4.800750 39.57 46.00 6.43 1000.0 9.000 | N 10.7
4.800750 41.91 56.00 14.09 1000.0 9.000 | N 10.7
4.944750 40.41 46.00 5.59 1000.0 9.000 | N 10.7
4.944750 42.54 56.00 13.46 1000.0 9.000 | N 10.7
5.163000 40.18 50.00 9.82 1000.0 9.000 | N 10.7
5.309250 41.26 50.00 8.74 1000.0 9.000 | N 10.7
5.309250 43.19 60.00 16.81 1000.0 9.000 | N 10.7
16.435500 40.51 50.00 9.49 1000.0 9.000 | N 11.2
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